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HAMBER GIFT LIMITED 
 

 

906, CANHONG ELITE BLK., NO.1059, WUZHONG RD., 201103, SHANGHAI, CHINA 
 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A)FILTERING HALF MASK FFP2 NR, black color 
 

 
 

Buyer : Gima S.p.A. 
 

 

SGS Internal Ref.No. : SHHL2102006946MD 
 

 

Sample Color : (A)black 
 

 

Style No. : LK-Z1510 
 

 

Item No. : LK-Z1510 
 

 

Manufacturer : ANHUI LEKANG SANITARY MATERIALS CO.,LTD. 
 

 

Supplier : ANHUI LEKANG SANITARY MATERIALS CO.,LTD. 
 

 

Country of Origin : China 
 

 

Country of Destination : Italy 
 

 

Request Age Grading : 3 years 
 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 
 

Sample Receiving Date : Feb 22, 2021 
 

 

Testing Period : Feb 22, 2021 - Feb 25, 2021 
 

     
 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 
 
 
 
 
 
 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 
 

      
    

      

      

 

Sara Guo (Account Executive) 
  

 
 
SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product 
is genuine with the Brand/Trademark owner directly. 
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Test Result 
 
Penetration of Filter Material  
(EN 13274-7:2019, Flow rate: 95 l/min) 
 
Sample: A 
 
As received  
Penetration of filter material (%) 

Aerosol 1# 2# 3# 
Sodium Chloride 0.208 0.171 0.169 

Paraffin oil 0.315 0.218 0.245 

 
After temperature conditioned and exposure test with a specified mass of test aerosol of 120mg)  
Penetration of filter material (%) 

Aerosol 1# 2# 3# 
Sodium Chloride 0.675 0.573 0.655 

Paraffin oil 0.725 0.976 0.740 

 
Remark:  
Number of specimens, flow rate, temperature condition and exposure test refer to parameter of EN 
149:2001+A1:2009 clause 7.9.2 penetration of filter material.  
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Sample Photo 
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Product information is provided by applicant without verification of authentication of the brand. 
 

***End of Report*** 
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